
 

 

 

 

 

 

 

 

 

 

 

 

 

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards 

market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 – In-

novation Actions - Grant agreement° 641661 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

WP4: Nitrogen management in 

side stream 

 

D4.1: Experience and performance 

data for the implementation of nitrita-

tion on a two-stage WWTP 



  

 

 2 

#POWERSTEP_EU  

 

 

Dissemination level of this document 

 PU Public 

 PP 
Restricted to other programme participants (including the Commis-

sion Services) 

 RE 
Restricted to a group specified by the consortium (including the Euro-
[...]
tored aerated field is representative for the off-gas from the entire carrousel aerated 

tank. Moreover, the N2O emissions of parallel, not monitored aeration tanks (as the sec-

ond stage on WWTP Kirchbichl) can be estimated based on the supplied airflow in 

each tank and the measurement results from one of them, so far loading and opera-

tional conditions are comparable. 

For not aerated phases and not aerated zones N2O can be emitted to the ambient 

through the water surface following the gas equilibrium. Results from previous meas-

urements show, that the N2O emission in case the aeration system is turned off can be 

neglected (<0,1 % of those when aerated), so these were not considered. 

Since on the monitored WWTP no data for the airflow are available, but the air suppling 

system is equipped with air diffusers and controlled by compressors frequency, the sup-

plied air volume can be estimated based on manufacturers data and available data 

for the compressors frequency. An additional correction by means of meteorological 

data (pressure, temperature and atmospheric humidity) is necessary to convert the es-

timated airflow to standard conditions (T=273.15°K and p=1013 mbar). 

The volume of the off-gas will be derived from the airflow balance of each investigated 

tank. Ambient air is compressed and supplied by air diffusor system on the bottom of 

the tank. Concerning the different solubility of the gases as well as the biological utiliza-

tion of O2 and stripping of CO2 from the treated wastewater, the volume of the off-gas 

differs slightly from the volume of the supplied air. The flow of inert gases (mainly N2 and 

Ar) is assumed to remains constant, so the exhaust air flow can be estimated by the 

following equation: 

Qair,in* (pN2,in+pAr,in) =Qair,out* (pN2,out+pAr,out), (Frey, 1989) 

The partial pressure of the inert gases was not measured, but the CO2 and O2 concen-

tration in the off-gas, so the off-gas airflow can be calculated by means of the trans-

formed equation: 

Qair,out=Qair,in*
(pN2,in + pAr,in)

(100 - pO2,out - pCO2,out)
 

Qair,out off-gas airflow, m³/min 

Qair,in aeration airflow, m³/min 

p
N2,in

 partial pressure of nitrogen gas in ambient air, % 

p
Ar,in

 partial pressure of argon in ambient air, % 

p
O2,out

 partial pressure of oxygen in the off-gas, % 

p
CO2,out

 partial pressure of carbon dioxide in the off-gas, % 

Taking this into account, the N2O emission during the aerated phases can be calculat-

ed as the product of the N2O off-gas concentration and the off-gas volume from the 



  

 48 

#POWERSTEP_EU  

aerated tanks. Due to the utilization of ambient air for aeration, the measured N2O 

concentration in the off-gas should be corrected by the ambient N2O concentration. 

N2Oe= ∑ (N
2
O

i
-N2O

i,aa
)*Qi, air,out

j

i=1

 

N2Oe  N2O emission from activated sludge tank, mg/min 

N2O
i
  measured N2O off-gas concentration, mg/m³ 

N2O
i,aa

  N2O concentration of ambient air, mg/m³ 

Qi, air,out off-gas flowrate (for standard conditions), m³/min 

 

The daily N2O emission for each activated sludge tank is defined as the amount of the 

calculated N2O emissions on minute basis for a period of 24 h. For each treatment 

stage the daily N2O emissions of all tanks will be averaged and normalised by the nitro-

gen load of the WWTP to calculate the corresponding N2O emission factors. The aver-

age N2O emission factor for the whole campaign results from the sum of the emission 

factors of all treatment stages. 

  



 

 

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards 

market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 – 

Innovation Actions - Grant agreement° 641661  49 

Deliverable n° 4.1 

5. Case study 5 – Results and discussion 

5.1. 2-stage WWTP plant Kirchbichl 

The WWTP Kirchbichl was built in the time period of 1985 – 1987 with a capacity of 

83 300 PE. The plant was designed as a two-stage bio-aeration process on the basis of 

the adsorption-bio-aeration process technology (A-B-process, shown in Figure 28) using 

the aerated grit chamber as adsorption stage. The aerated grit chamber combined 

with the intermediate clarifier (currently used as intermediate clarifier I) was operated 

as a high loaded biological treatment stage. The accruing biomass was discharged as 

excess sludge and anaerobically digested for biogas production. The aim of the A-B 

process was to decrease the COD-loading rate in the B-stage due to a biological deg-

radation in the aerated grit chamber. Therefore, a part of accruing sludge from the 

intermediate clarifier was returned and merged with the incoming wastewater influent. 

The adsorption of incoming carbon in the A-stage reduced the subsequent organic 

load of the B-stage. In further consequence, this led to a reduced oxygen demand as-

sociated with decreasing energy consumption for aeration. The described adsorption 

of carbon in the sludge of the A-stage caused a COD-enrichment. This higher amount 

of COD in the excess sludge from A-stage compared to those of conventional prelimi-

nary clarifiers led to a higher biogas yield in the digester. Even then, the implementation 

of the innovative A-B process was a significant contribution towards a more energy ef-

ficient wastewater treatment. 

Between 1995 and 1996 the plant was additionally equipped with a composting plant 

for the accruing digested sludge. 

 

Figure 27: State of the WWTP Kirchbichl in the year 2000 



  

 50 

#POWERSTEP_EU  

 

Figure 28: Flow scheme of A-B-process WWTP 

As a result of increasing legal requirements concerning the removal of nitrogen and 

phosphor, a further extension of the WWTP was necessary. As a part of the implementa-

tion of the new recommendations pertaining to the stricter effluent quality, the capaci-

ty of the plant was increased from 83 300 PE to 100 000 PE. The wastewater line, sludge 

line as well as the composting plant were affected by those measures. During the ex-

pansion two aeration tanks for a high-loaded biological stage (5, Figure 30) and a sec-

ond intermediate clarifier (Intermediate clarifier II, 7, Figure 30) were constructed. Addi-

tionally, a non-aerated tank (8, Figure 30) was established and used as pre-

denitrification unit with the aim to replace the denitrification volume of the intermittent 

aerated tanks (9, Figure 30). The thereby achieved volume in the previously intermittent 

aerated tank (B-stage) is now available for full aeration if necessary and increases final-

ly the capacity of both, nitrification and COD removal. 

Due to both, an increasing amount of co-substrates and a higher amount of excess 

sludge an upgrading of the current digester capacity was indispensable. Therefore, a 

second digester was implemented in the sludge line (17, Figure 31). The following aerial 

photo shows the WWTP Kirchbichl after the described expansion measures. 

 

Figure 29: State of the WWTP Kirchbichl in the year 2015  

cInfluent Effluent

Internal recirculation

Return sludge Return sludge

Excess sludge A-stage

Aeration tank

Intermediate 
settling

Secondary 
clarifier

Excess sludge B-stage

Aerated grit chamber

B-stageA-stage



 

 

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards 

market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 – 

Innovation Actions - Grant agreement° 641661  51 

Deliverable n° 4.1 

5.1.1. Parameters of the WWTP 

The following Table 13 shows the main parameters of the WWTP Kirchbichl. 

 

Table 13: Plant characteristic 

Plant capacity: max. 100 000 PE  

Volume of wastewater: Dry weather flow: max. 410 L/s,  max. 24 000 m³/d 

 Storm water flow: max. 720 L/s  

Amount of sludge: approx. 4 tons TS/d  

Biogas production: approx. 2 000 m³/d  

Required effluent quality: BOD5 < 15 mg/L 

COD < 75 mg/L 

TOC < 25 mg/L 

NH4-N < 5 mg/L (Temp. > 8 °C) 

TP < 1 mg/L 

TKN > 70 % reduction (Temp. > 12 °C) 

> 95 % reduction 

> 85 % reduction 

> 85 % reduction 

 

 



  

 52 

#POWERSTEP_EU  

Table 14: Design data of the plant components 

Plant component  

No. 

of 

units 

 Total 

Lifting equipment for influent Spiral pump 3 240 L/s 720 L/s 

Grid chamber Gap width approx. 6 mm 2  720 L/s 

Aerated sand trap Sand trap with grease trap included 1 650 m³ 650 m³ 

Aeration tank 1st stage Rectangular tank 2 750 m³ 1 500 m³ 

Intermediate clarifier Circular sedimentation tank 2 2 350 m³ 4 700 m³ 

Return sludge 1st stage Spiral pump 2 260 L/s 520 L/s 

Aeration tank 2nd stage Preceded denitrification tank 1 1 350 m³ 1 350 m³ 

 Activated sludge tank with circulated 

flow 

3 1 930 m³ 5 800 m³ 

Secondary clarifier Circular sedimentation tank 3 2 700 m³ 8 100 m³ 

Return sludge 2nd stage Spiral pump 3 220 L/s 660 L/s 

Excess sludge Mechanical excess sludge dewatering 2 50 m³/h 100 m³/h 

 Pre-thickener 1 700 m³ 700 m³ 

Anaerobic stabilization Digester 2 2 300 m³ 4 600 m³ 

 Post-thickener 1 800 m³ 800 m³ 

Sludge dewatering Centrifuge 2 600 kg TS/h 1 200 kg TS/h 

SDE treatment tank Rectangular tank 1 580 m³ 580 m³ 

Biogas Biogas tank 1 1 000 m³ 1 000 m³ 

 Block heat and power station 2 250 kWel 500 kWel 

Composting Composting plant   10 000 m³ 

 

 

  



 

 

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards 

market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 – 

Innovation Actions - Grant agreement° 641661  53 

Deliverable n° 4.1 

5.1.2. Flow scheme of the plant and description of the partial flows 

In this chapter the wastewater and sludge treatment lines will be shortly described. 

 

Figure 30: Water flow scheme for WWTP Kirchbichl 

Wastewater treatment line 

The wastewater of the associated municipalities of Kirchbichl and Wörgl (about 

17 000 m³/d) is collected via mixed sewer system with partial discharge of diluted 

wastewater over rain overflow basins in case of storm. Daily mixed sampling from the 

influent (1, Figure 30) are collected prior discharging the supernatant from the mechan-

ical excess sludge dewatering (14, Figure 30) to the influent and analysed for selected 

parameters. Since the influent contains pre-treated wastewater and biomass from indi-

rect dischargers, biological processes in the sewer system are expected and confirmed 

by the higher NO3-N concentration and lower COD and BOD concentration compared 

to the influent characteristics of other municipal WWTPs. Due to the lower altitude of the 

WWTP, after the sampling point for daily mixed samples the influent needs to be 

pumped 5 m to reach the mechanical treatment step. 

The wastewater passes subsequently the 6 mm bar space screens, situated in the grid 

chamber (2, Figure 30). The screenings are washed and compressed by an automatic 

screenings washer and press unit and sent to further treatment. In the last part of the 

mechanical treatment, the aerated sand trap (3, Figure 30) fat and sand are removed. 

The COD concentration of grab samples in addition to the large volume of the sand 

traps (corresponding to a retention time of 55 min) let assume partial degradation of 

organic matter, which is considered disadvantageous for denitrification as well as bio-

gas production. 

The effluent of the sand trap is piped to the biological step of the WWTP, designed with 

two stages- a high- and low-load stage, each equipped with aeration tanks and their 

corresponding clarifiers. The influent of the high-loaded 1st stage consists of the me-



  

 54 

#POWERSTEP_EU  

chanically treated wastewater and returned activated sludge from the intermediate 

clarifiers as well as the treated effluent from the sludge dewatering, mixed together in 

the collector (4, Figure 30). The water-sludge mixture is split to the two reaction tanks (5, 

Figure 30) of the 1st stage, equipped with air diffusers for oxygen supply if aeration is re-

quired. Subsequently the mixture is piped to the both intermediate clarifiers (6 and 7, 

Figure 30), where the biomass settles and is withdrawn. Each of the reaction tanks is 

connected to a corresponding clarifier, so the two lines can be processed inde-

pendently from each other. The excess sludge is withdrawn from the returned activated 

sludge pipe. 

The effluent of both intermediate clarifiers is merged and mixed with the returned acti-

vated sludge from the secondary clarifiers and lifted into the pre-denitrification tank of 

the 2nd stage (8, Figure 30). Subsequently the stream is split to the three parallel carrou-

sel tanks of the low-loaded 2nd stage (9, Figure 30), also equipped with air diffusor sys-

tems for intermittent nitrification. The effluent of the aerated tanks is merged again prior 

loading the three secondary clarifiers (10, Figure 30). The settled biomass is mainly re-

turned prior the denitrification tank. The effluent of the WWTP (11, Figure 30) is dis-

charged to the receiving water. If required, a part of the effluent can be returned to 

the 1st stage to obtain higher removal rate and better effluent’s quality. 

 

Figure 31: Sludge flow scheme for WWTP Kirchbichl 

Sludge treatment line 

As already mentioned, the excess sludge is withdrawn only from the returned activated 

sludge of the 1st stage (RAS, 1st stage). The splitting of the streams into excess sludge 

and RAS 1st stage occurs in a separate tank (13, Figure 31), where the settled sludge of 

the 2nd stage is also returned. In accordance to the HYBRID® concept, a partial stream 

of the excess sludge 1st stage (SK 1) is mixed with the RAS 2nd stage and finally mixed 

with the effluent of the intermediate clarifiers prior the denitrification tank. Part of 

RAS 2nd stage (SK 2) is streamed to the 1st stage via the SDE treatment tank (20, Figure 



 

 

The project “Full scale demonstration of energy positive sewage treatment plant concepts towards 

market penetration” (POWERSTEP) has received funding under the European Union HORIZON 2020 – 

Innovation Actions - Grant agreement° 641661  55 

Deliverable n° 4.1 

30) prior to the implementation of nitritation. After the operational change this stream 

was redirected to the 1st stage, so the influent of the SDE treatment tank consists only of 

the SDE. 

The excess sludge is directed to the mechanical dewatering station (14, Figure 31), 

where a dry matter concentration of 5 % is reached. It is piped subsequently to a 

pre-thickener (16, Figure 31), where co-substrates are dosed and mixed for the further 

treatment (15, Figure 31). The supernatant of the pre-thickener and the mechanical 

excess sludge dewatering station are returned to the influent and mixed prior the 

screens (14, Figure 30). The both parallel digesters (17, Figure 31) are operated with a 

sludge retention time of 30 d at temperature of 37°C. The influent mixture is warmed up 

to this process temperature prior feeding. The digested sludge has a dry matter content 

of 3 % and is piped to the post-thickener (18, Figure 31) for temporary storage. The de-

watering to a dry matter concentration of 25 % is carried out with centrifuges (19, Figure 

31). The dewatered sludge is further treated with green waste in the composting plant 

on the WWTP’s area (21, Figure 31). The sludge dewatering effluent (SDE) is directed to 

the SDE treatment tank, treated via nitrification/nitritation processes and finally returned 

to the reaction tanks of the 1st stage after mixing in the collector (4, Figure 30) with the 

mechanically pre-treated wastewater and the returned activated sludge of the 1st 

stage. 

 

 

Figure 32: Flow scheme of the eDAB model 

In accordance to the WWTP configuration and the sampling points a balancing model 

was developed with the software eDAB. The inflow of the total balance consists of the 